
OBRARY!

FOR COMMUNITY V W . Ï L ^ ' S Î J P P L ' Y ANO
¡jf?<Jl

M 0
MINISTRY OF LOCAL GOVERNMENT, HOUStNG AND CONSTRUCTION

NATIONAL WATER SUPPLY AND DRAINAGE BOARD

SRI LANKA

2 5 0

8 9 W A

DESIGN MANUAL D3

WATER QUALITY AND TREATMENT

MARCH, 1989
' • • • ; - % ^ : ^ ^ ~ ^

WATER SUPPLY AND SANITATION fSECTOR PROJECT
(USAIO SRI LANKA PROJECT 383-0088)



DESIGN MANUAL D3

WATER QUALITY AND TREATMENT

Mí^í.

March 1989"



MAXr;AL D :]

WATÏ.:R QUALITY ANO TREATMENT

T.'.xlijr- oí. C o ri*:.orit. .s

Table oí" Content,s it.)
List of Annexes < i i. )
List of Tables (Hi)
List of F i gures (i v)

1. INTRODUCTION 1

2. WATER QUALITY CHARACTERISTICS & STANDARDS 2

2.1 Drinking Water Quality 2
[...]
i-5 -/H

S
lo fi
l

-

-

E
R
R
R

-

-
-

R

-

-
R
R

-

t'rc:;

r R

R
: % v.

O
•H

in
a

t

t ^
4J 0U 'H

s .-g
-
-

E
E
E
E
E
E

-

-

-

-

-
-
—

-

e a.r>-!ïf;

E

i ^"C
E,¡1
EË

• r |

OC 1
-H 03-H
OC OC
HOHO
GM OU
IDC0C

-

-

-

-

-

-
-

-

-

-

R

-

-
-
-

-

-

1 ^-.
• fi fri ...A

•0

o
V) Cn1 C

t) «

5?
a «-

-

-.
-
-
-

-

-
-

-

E

-
-
-

-
—

-

L % -
\ Vi Cri
'. ; c:

; c

•O

_> j

a s
-
-
_-----
--
R

-

-
-
-

-

-
! - ; •

-

] f
i J '

en
a•H

(B

D
es

,

-

-

-

-

-

-

-

-

-

-

-

-

-

—

-

-

• - • • _

-

; • " —

; i

Legend E » Éssént£áÍL7!
1 : Ht tf. i Oí



T a b l e
4-3 Treatment Systems foJ^^/ater from Various Sources

S o u r c e

for Pre-
Inereas i ng R e d u c i n g l C h l o r i -

nati on

Inf i 1-
trati on
Ga I t ery

Plain
Sedimentai i on/

Rough!ng Til ter

CoaguI at i on
and

Ft occuI at i on
Sediraen-
tat ion

Rap i d
i Itrat ion F i

S low
Sand
I trati on

PO5 t
Chlor i -
nation

? C ? '2 0 'Iw 3 Í. Ç C
Aerobic,not corrosive

Aerobic,corrosive

Ancrobic,
not corrosive;
no Fe and Mn

Anaerobic,
not corros i ve,
with Te and MH

Ana«rob ic, corrosive
no Fe and Hn

Anaerobic, corrosive
HIth Te & Hn

-L-EZ3-

BYPASS OPTIONS

r 1

•CZ>

Surface Haters
Prõtêcte*2~hTTT

country streams
Turbidity <10

Streams,si i ght ly
poltuted turbid i ty
occas tonally >10

Streams polluted,
frequent high
turbidity and
colour

Tanks or lakes,
cana Is s!tghtly
po1 luted, low
turbidity and
a 1 gae

Tanks or lakes,
canals, lowland
rivors,polluted
high turbidity
and algae
tastes & odours

BYPASS OPTIONS
i ?

STPASS OPTIONS
I f

- H H^—

BYPASS OPTIONS

BYPASS OPTIONS

HZZh
BYPASS

OPTIONS
I t : . : t. \ d i';

i •: ti i ii :! Ï' i ! t •> r ~ i '•<' c > ' -¡i I-. o il



To supply

High lift pumps

Dechlorination

Pure water tank

Chlorine

pH correction

Filters

Main settling basins

Flocculation

Mixing chamber

Coagulants

Pre—settling tanks

Pre—chlorination

Aeration

Microstrainers

Fine screens

Raw water storage

Raw Water pumps

Coarse

Source

LZ
Washwater

Sludge

Sludge

Washwder

Washwater

Supernatant)
Water i

F ; H

Hair

Pre -

Sluiige Treatment

Sludge

Í
jTo

Drying
Beds

Flow Diagram Showing Possible Treatment Stages

Source: Smethurst,G., 1979 "Basic water treatment for applicatior
worldwide". Thomas Telford, London. j

Figure A.1

-33-



ib3 ib1

PARTICLE SIZE

1 t> 10 10 10

MOLECULAR SIZES
TRUE SOLUTIONS

COLLOIDAL
SUSPENSIONS SUSPENDED AND FLOATING SOLIDS

H-

C

<D

•ft

CHEMICAL
PRECIPITATION

GAS TRANSFER

CHEMICAL COAGULATION

(Inorganics)

BIOLOGICAL OXIDATION

SCREENING

SEDIMENTATION/FLOTATION

FILTRATION/HICROSTRAINING

(Organies)

APPROXIMATE OPERATIONAL RANGES FOR TREATMENT PROCESSES

i.CLC H I ZÍ.

í i Í i ! ^ . :

f U Í : Í : M: . Í ¡ -DED t\UD FLOAT 3 h-



5. UNIT PROCESSES

5.1 AERATION

Aeration may be used on surface waters to help remove
tastes and odours due to dissolved gases, or on ground
water supplies to reduce or remove objectionable amounts
of carbon dioxide, hydrogen sulphide or wet harte and to
introduce oxygen to assist in iron and manganese removal.
In surface waters with a high organic content (such as
Kalatuwawa) aeration may also assist in colour removal.

There has in the past been over—use of aeration in surface
water schemes in Sri Lanka. Where aeration is not
required for the above purposes, it adds to the cost of
pumping (usually 1—3 m head) and increases the oxygen
content making the water more corrosive. This adds to the
cost of treatment and makes for a more aggressive water
in the distribution system. Aeration should not,
therefore, be used unless required for: ,

o addition of oxygen to anaerobic waters;

o precipitation of iron and manganese in:solution; or

o removal of carbon dioxide, hydrogen sulphide or other
soluble organic and inorganic substances causing
tastes, odours and sometimes colour. •

Natural surface waters often contain dissolved complex
organic and inorganic substances which volatilise on
aeration and some oxidation of dissolved organic matter
also occurs. This exchange has the effect of removing or
reducing obnoxious tastes and odours and, with it, the
ultimate chlorine demand of the natural water. However,
aeration may not remove all tastes and odours caused by
less volatile substances. •

Dissolved ferrous and manganous compounds are oxidised by
aeration, and precipitated as insoluble ferric and
manganic oxide hydrates which may then be removed by
sedimentation or filtration. This process is likely to be
less effective in the presence of organic matter, which
may combiftCĴ f̂rfcfoĝ the iron and manganês^* to form complex
compounds wHich do not precipitate well¿ In such cases,
moderate rather than vigorous aeration may work better.

Groutidwaters will release a part of any dissolved gases
and aerate with atmospheric oxygen thus acquiring a more
desirable taste. The release of carbon dioxide increases
the pH and reduces the corrosivity of the water.

Reducing the carbon dioxide content, however, may shift
the carbonate—bicarbonate equilibrium in the water so that
deposits of calcium carbonate are formed which may cause
problems.

-35-



The rate oí aeration is governed by the area of interface
between the air and liquid, the thickness of the
inter layers and the time of contact,

The type of aerators commonly used are:

Aerators*

These consist of" stationery nozzles, through which water
is sprayed into the air, at about 5-7»/sec. The nozzle
design is i«portant in achieving optimum dispersion.
Spray aerators are appealing, but are no more efficient
than other types which require less space.

Typical design criteria are;

Nozzle dia: 10-40 mm @ 0,5 — 3.0 » spacing

Nozzles to be tilted 3° — 5° to the vertical to avoid
interference due to falling water. They should be
enclosed by suitable windshields to prevent loss of
vf at er ;

Output per nozzle: 5—10L/s

Head required at nozzle: 2—9 m of water

Velocity of water in the aerator pipe: 1,0—1,5 «/sec.

Aerator area: 0,72 - 2.16 m 2/m 3/day of flow.

The ti«e of exposure of the droplets, the head required
and the flow fro» each nozzle can be calculated fro» the
following formulae;

V =

q = Cd a J2 gh

t = 2 C Y sin x 2h
g

h = total head of water at nozzle
8 = .. ̂ SEêàS.r^M>» due to gravity
V = ±ït3:ï^SlÀ^'felocity of drop emerging from nozzle
C — coefficient of velocity (0.9)
C = coefficient of discharge (0.9)
q = discharge per nozzle
a = croSS section area of nozzle opening
t = time of travel or exposure
x = angle <• f inclination of spray to horizontal

-36-



These are simple, inexpensive and occupy little space (See
Fig 5.I(a). Water is dispersed evenly through perforated
pipes over the upper tray from where it trickles down,

Typi ca1 des i gn cr i teri a are :

Number of perforated trays = 3—5
Tray perforations = 10 mio dia, <? 50 mm centres.
Spacing between trays
Height of aerator
Size of media in trays
Depth of media
Flow rate

Tray area

30—50 cm
2—.3 »
A—7 cm
10-25 cm
0.01-0,02 m;3/s per m2 of

tray surface
1,0-2.0 m2/m3/min,

(3A-68 ft2/mgd)

Trays can be of any suitable non-corrosive material, and
for better dispersion may be filled with coarse gravel.
Coke way also be used, which acts as a catalyst to promote
the precipitation of iron from the water.

The principle is to spread the water as much as possible
and let it flow over obstructions to produce turbulence.
These are similar to tray aerators, but¡with a series of
steps or platforms over which the wa^er cascades (see
Fig.5.1(b),(c>>, Obstacles may be placed on the edge of
each step. Cascades aerators generally take up more space
than tray aerators, but the overall head loss is lower,
and Maintenance is minimal. Where ; space permits,
therefore, they are the preferred type of aerator.

Typical design criteria are:

Nuwber of drops = A—6
Height of drops = 30—60 cm
Overflow rate = 0.01 m^/s over m width of step.
Height of aerator = 2—3 m
Cascade., = 1.5—2,0 m^/m^/min

-
flow

(51-68 ft2/mgd>

An example of cascade aerator design is given in Annex A.

-37-



RAW WATER

AERATED WATER

(a)MULTIPLE TRAY AERATOR

(b ) CASCADE AERATOR

PLATFORMS

PLAN

WATER
BASIN

(P) MULTIPLE PLATFORM AERATOR AERATORS
FIGURE S.I

- 3 8 -



5, 2 SCREENING

For river and lake intakes some form of protective boom or
coarse screen, about. 75 mm opening, should be used to
prevent large floating objects entering the intake. The
velocity of water through Lhe screen opening should not
exceed 0.5 m/ s »

are usually 5—20 mm opening, duplicateFine screens
screens being provided to allow the renoval of one screen
for cleaning manually. Alternatively, provision may be
made for cleaning by raking or water jetting. Maximum
velocity through the screening medium should not exceed
1 m/s. Mechanical screens may be necessary on larger

operated continuously or intermittently as
by the loss of head across the unit. For a
screen 15 mio/s would be a typical belt speed for
operation and drum and disc type units may

schemes,
controlled
belt type
continuous
rotate continuously at 0.2—2

The •icrostrainer is a development of the drum screen
using a fine stainless steel isesh supported on a coarser
material. Because of the small aperture size of the
fabric, clogging occurs rapidly and the fabric must be
continually cleaned by washwater jets'. The speed of
rotation of the drum depends on the diameter but in
general the maximum peripheral speed should not exceed 0.5
m/s. Filtering head is normally
operating head should not exceed 0
fabric are in general use: Hark
Mark I 35 micron aperture and Hark II

40—140 mm and maximum
25 m. Three types of
0 23 micron aperture,
65 micron aperture.

Straining rates are usually in the range 700—2300
iu /u^û and backwashing requires about 1% of the
influent water. Typical sizes and capacities are shown
below: :

MACHINE SIZE

EFFECTIVE WIDTH MOTOR
(kW>

CAPACITY RANGE
¡

0.4
0.6
1.5
3.0
4.0

230-2300
1360-6600
3620-16100
13600-45360
23000-66000

-39-



5.3 COAGULATION

Colloidal particles and fine suspended material cannot be
removed by plain sedimentation because of their extremely
low settling velocities. It is therefore not normally
possible to remove particles of normal specific gravity
with diameters less than 50 aicron by sed intentât ion in
conventional tanks. Suitable chemicals can be added to
water to form bulky floe pai~ticl.es which will settle
readily removing most of the colloidal and suspended
constituents of the water.

The most commonly used chemical for coagulation of water
is aluminium sulphate (alum) AI2 (20^)3. IAH2O
the following chemicals may sometimes be used;

Ferrous sulphate (copperas) FeS0¿,. 7H2Û

Chlorinated copperas FeSO^TH^O + Cl 2

Ferric sulphate

Ferric chloride

The substances that frequently are to be removed by
coagulation and f ioeeulat iort are those that cause
turbidity and colour. Surface watets in Sri Lanka are
often turbid and contain colouring material. Turbidity
may result fro» soil erosion, algal growth or animal
debris carried by surface runoff. Colour may be imparted
by substances leached from decomposed organic matter,
leaves, or soil such as peat. Both turbidity and colour-
are mostly present as colloidal particles.

Generally, water treatment processes involving the use of
chemicals are not so suitable for small community water
supplies and should be avoided whenever possible. Chemical
coagulation and flocculation should only be used when the
required water quality cannot be achieved with another
treatment process using no chemicals. If the turbidity
and coloaĤ gcrfMsdbhe-- raw water are not much higher than is
per» issib^^^f*^'" drink ing water, it should be possible to
avoid chemical coagulation in the treatment of the water.
A process such as slow sand filtration would serve both to
reduce the turbidity and colour to acceptable levels, and
to improve the other water quality characteristics, in a
single unit. A roughing filter can serves to reduce the
turbidity load on the slow sand filter, if necessary.

-40-



AlUM is by far the most widely used coagulant but iron
salts have advantages over alum in some circunstances, One
advantage is the broader pH range for good coagulation.
(For alun the pH zone for optimum coagulation is quite
narrow, ranging from about 6,55 to 7,5 whereas for ferric
sulphate it is considerably broader, about 5.5 to 9.0).
Thus, in the treatment of soft coloured waters where
colour removal is best obtained at low pH, iron salts aay
be preferred as coagulants. Iron salts should also be
considered for coagulation at high pH since ferric-
hydroxide is highly insoluble in contrast to aluminium
salts which for» soluble alumínate irons at high pH.
Synthetic organic poly-electrolytes have become available
as coagulants and coagulants aids, but are generally not
economical for small water supply systems, nor are they
readily available in Sri Lanka.

The coagulant must be added in the correct dose and mixed
thoroughly, for optimal coagulation. The optimal dose
should be determined periodically by carrying out a jar
test.

Dosing :

Chemicals are normally added to water as a solution or
suspension so that rap»id dispersion throughout the main
body of water becomes possible. For accurate continuous
dosing the chemical must be carefully measured and this
may be done by either dry or solution feeders.

Dry feeders draw finely ground chemical from agitated
storage hoppers, measurement being gravimetric or
volumetric. The measured chemical is usually delivered to
A solution pot for injection into the main supply as a
solution or a slurry.

With solution feeders the chemical is dissolved in large
storage vats holding 12—24 hours .supply of solution with
stirrers to a standard concentration (usually 3—7%) which
is then added via a constant head orifice or similar
measuring device.

In either ease"duplicate feed capacity must be provided in
case of breakdown and there should be at least one month's
chemical storage capacity adjacent to the feeders. Since
most of the concentrated chemical solutions are highly
corrosive, solution lines should be of rubber or plastic
and tanks should be lined with a plastic coating. A
typical arrangement is shown in Figure 5.2.

Problems have been reported with lime and alum dosing
equipment in treatment plants in Sri Lanka, from which the
following conclusions may be drawn;

-41-



HAND
AGITATO PERFORATED

BASKET
r

SOLUTION

I-.-.,.!

•

FIGURE 5.2
CHEMICAL FEED ARRANGEMENT FOR ALUM

ut//////// I//J///////

FEED POINT OF COAGULANT

r :

BAFFLED CHANNEL FOR RAPID MIXING.

FEED POINT OF COAGULANT

NOTE-.THE WEIR CAN ALSO BE USED
TO MEASURE THE FLOW

COAGULANT MIXING

FIGURE 5.3'-

- 4 2 -



o

o

o

proportional feed dosing pumps have been commonly
used, but are unreliable!, and a gravity feed system
through pipes of steady gradient should be utilized
wherever poss i b1e;

the amount and concentration of the solution must be
known for optimum coagulation and economy of coagulant
use;

solution tanks are sometimes some distance from the
point of chemical dosing, requiring long feeding
pipes. Solution preparation, dosing and flocculation
should be as close together as possible.

The initial dispersion of the coagulant in the raw water
is of utmost importance, and to ensure even dispersion of
the chemical throughout the water some form of mixing is
essential. The desired degree of mixing may be
accomplished either by mechanical weans or by utilising
hydraulic turbulence.

Hydraulic methods include overflow weirs and baffled
channels as shown in Figure 5.3 or in the discharge piping
of a pump. 5—10 sec. mixing time should be adequate, if
it is really vigorous and continuous.

If a hydraulic jump is used for mixing, the velocity of
flow in the flume should be 3—4 m/s and the water leaving
the flume should mix with water moving at about 0.7 m/s,
the total mixing time being about 5 sec. The head loss
for such mixing is 0.25—0.50 m.

Mechanical rapid mixing may be achieved by high speed
[...]
horizontal—flow, rectangular tanks generally are both
simple to construct and adequate.

Sedimentation tanks are designed to reduce the
velocity of water entering the tank so that it is
retained long enough to permit particles, to settle. A
sédimentation tank has four sections: the inlet zone,
the settling zone, the outlet zone, and the sludge
deposit zone. (See Figure 5,7)

o

o

The inlet zone is the area where water enters the
tank and is distributed evenly throughout its
entire width and depth.

A baffle or wall separates the inlet zone fro» the
settling zone. The work of the sedimentation tank
is done in the settling zone, Where the water is
held long enough to permit suspended particles to
settle. The efficiency of the settling process
will be improved if there is no turbulence or cross
ci rcu1at i on in the t ank.

o In the outlet
fro» the top
separated fro»
controls water
outlet zone.

zone, clarified Water is collected
layer of the tank. This area is
the settling zone by a weir which
flow out of the tank and into the

o Finally, the
settled from
zone should
drain.

sludge zone collects the material
the water. The floor in the sludge

have a minimum of 5% slope toward the

Sedimentation tank design is based on the assumption of
ideal conditions in the settling zone, such as:

o

o

A uniform
horizontally
zone;

set t --ËT

flow distribution vertically and
at the inlet and outlet to the settling

i d s concentration at the inlet to the
vert i ca 1 ly and hor i zont ally.

Consider a particle with settling velocity (Vo) which is
just removed <i.e, traverses the full depth (H) of the
tank in the detention t i m<3 (T).

-50-



DRAIN VALVE
HOLES DISTRIBUTE
WATER EVENLY

SLUDGE POCKET

CONCRETE OR
WAU.SFLOOR SLOPES

5% TOWARDS DRAIN

SEDIMENTATION BASIN

SETTLING ZONE

LUDGE POCKET AND DRAIN

HORIZONTAL FLOW\
SEDIMENTATION TANK

' MAIN FEATURES

.FIGURE'S.?*

-51-



Peripheral Weir Annular Baffle

•

Influent

Sludge Bleea

.

RADIAL FLOW TANK

• •/•

Sludge .*

Scraper

Effluent

* V

Sludge Drain

VERTICAL FLOW TANK

RADIAL AND VERTICAL FLOW
SEDIMENTATION TANKS.

FIGURE 5.8



\'O = H =
'i

ta.' h r T = A^
Q

h r

Then Vo =
A i-l

= Q
A

A - s u r t..i ce ,st(;a o i t .iïikT m

Q = flow r a t e ia : i /hr

2

m/hr which is the sur-face overflow
or loading rate

Note that the tank depth, H, is therefore inmaterial.
Particles with settling velocity Vs of Vo or greater
should all be removed, but when Vs is lower than Vo:

\ they are removed, but if
1 1 1 I _ . . _T

p r o v i d e d H < V s T , ._n.*=j- •-*. >-• *. •-••• %<• • *--..., .^-i~

H > VsT, they are not removed.

Therefore proportion of removed particles is Vs
Vo

where Vo is design velocity.

Settling tank design should be based on a settling
column analysis of the raw water. Some typical settling
velocities are given below:

~ "- n

Material

• — " —

Partial Diameter

Coarse sand! 1.0
\ 0.5
i

Fine sand
i

Silt

!

F i ne c1ay

0.25

o.io
0.5
0.005

0.001
0.0001

— — i

Settling Velocity
(m/hr)

365
194

97.5
29.0

10.6
0. 14

0.005 (5mm/h)
0.00005 <0.05»m/h>

For plain sedimentation (without
chemical coagulation and flocculation), lower surface
loading rates should be used.

A typical tank layout is shown in Figure 5.9 and
suggested design criteria are as follows:

-53-



GROUND LEVEL
-T

DESLUXJE t

Î
* •
V
tf

• i

nvi j'l'i? n i l
jSUJPE

» •

V

' • •

- ,

INLET

V NOTCH

RAW WÂTE

SECTION B B

SECTION A A

IDESLUDCE

PLAN

SEDIMENTATION TANK
TYPICAL DESIGN

-S4-

G.L

TO FILTER

FIGURE 5.9



Surface .load, ins rate (s«e table bei O K )
Tank depth 2.5-4,0
Length/width ratio 3:1. to ft : I

4-6 hrs
20 ; 1

D e t e ri t i o n p e r i o d
Length/depth rat i o
(for basins over 60m
Weir overflow rate <
Sludge storage (additional depth)
Diameter (circular tanks) <
Average velocity in basin <
Velocity in sludge drains >
Velocity in inlet pipe/channel

and out let

16 m3/m.b
0, 15-0.3m
60 MI
0,02 ro/s
1.4 m/s
0.15-0.4 m/s

Sedimentation after efficient chemical coagulation
should remove almost all of the colloidal and suspended
impurities in a water. Large floe particles have
settling velocities in the range 0,5—3.5 m/hr and for
alum floe 1.0 »/hr is commonly used for design purposes»

Recommended surface overflow rates are given below:

Q/A, » /day p e r TO

T y p e
| Normal ! Easy Very bad
! conditions I conditions ! conditions

No pretreatmerit !

;
With chemical !
coagulation i

With coagulant\
aids 1

¡

0.

0.

1.

5

75

13
1

1

1

\

,0

.0

.5

0,

0,

0.

1

4

75

For efficient design most, if not all, of the following
factors should be considered.

o number of tanks;
o dimensions;
o velocity of flow;
o detention time;
o sludge storage and removal;
o inlet and outlet arrangements;
o particle size of solids to be removed; and
o water temperature.

It is very difficult to take
factors, particularly since
upset by outside influences
view of this, most designs
judgement and experience.

into account all the above
the whole situation can be
such as wind action. In
are based principally on

-55-



Outlet weirs should be designed to maintain suitable
.-settling velocities and to mininise short-circuit ing.
The rate of flow over an effluent weir should be
restricted to 18 m̂ /ai hr. Vee notch effluent weirs;
with not che.-* 50 turn deep at 75—150 nun spacing are
preferable to plates since the effect of subsidence on
the woir would be less acute. Submerged orifices may be
used as an alternative to overflow weirs,

For the inlet, distribution of water equally and at
uniform velocities requires an inlet arrangement such as
baffles with open or submerged ports. Simple inlet and
outlet arrangements are shown in Figure 5.10. Sludge
removal may be achieved by mechanical sludge collection
or by a hopper bottom with perforated pipes through
which sludge is removed under hydrostatic pressure.
Also rectangular tanks with reverse bottom slope are
used with high pressure hoses for manual cleaning.
'Minimum size of pipe to be used for desludging is 200 mm
dia. for non—mechanised units and 100—1.50 mm dia for
mechan i sed un its.

The following criteria should be used for sludge
removal ;

For manual cleaning : slope of 1 in 10, hopper

bottom 1,2 in 1 ~ 2 in 1

For mechanical scraping : 1 in 12 slope

Allowable head loss : 0,50 m •:
Power required : 0,15 - 20 kK/m3/d.

Rake speed : 0.3 m/min

Manual cleaning has the disadvantage that the tank has
to be taken out of service, but good plgnt design
normally provides more than one settling tank, even with
mechanical equipment. Where the solids load in the raw
water is small, a plant can be operated for months
between scheduled sludge removal. Small units can be
provided with hopper bottoms for even simpler cleaning.

Solids contact units are popular in developed countries
and combine in a single basin the various clarification
operations with flow in an upward vertical direction
through a layer <blanket) of flocculated suspended
matter. These are often used for combined softening and
c 1 ar i í i cat i or».

-56-



INLET PIPE OVERFLOW

eons

HUTCHED OVERFLOW
WEIR

20mm holes at 60mm cjc
distribute water evenly

INLET

OUTLET

SEDIMENTATION TANK
SIMPLE INLET AND OITT/LET ARRANGEMENTS.

FIGURE 5.10



Commonly used criteria are:

Surface load I tig ~ 1.23—2.5 m/ht-
Detention period = 2 hours (not usually used as a

cri ter ion)
Weir loading = < 215 m /ó/m of weir length.

These clarifiers require competent operation to maintain
an opiittun sludge blanket layer with suitable controls
of sludge withdrawal. The blanket is sensitive to the
coagulant dosage and to a number of other factors
including the prevailing difference between ambient
temperature and the influent te»perature.

Experience with this type of clarifier in Sri Lanka has
been wixed and often unsatisfactory, and they are not
therefore recommended for small water treatment plants,

et tiers

Tube settlers are now being incorporated in the design
of many new water and wastewater treatment plants. They
are also being used to increase settling capability of
existing plants. Much remains to be learned about the
design and performance of tube settlers, but experience
already indicates they can increase operating rates by
two to three tines above conventional design criteria
under proper conditions,

A recent development in high—rate sedimentation is the
plate settler. Plate settlers way be made of metal,
plastic, or water—proof plywood. Flow through the plate
settlers may be either vertical or. horizontal. The
design concept is similar to that of tube settlers but
is cheaper. The size of structures is kept to a
minimum. The basin overflow rates for plate settlers are
5—10 times those of conventional rectangular basins.

Tubes may be circular or square in .section, of about 5
cm size and inclined at 60° to the horizontal. Water is
passed up through the tubes, and sediment settles out
and trickles down, keeping the tubes clean. Tubes are
usually prefabricated in packs and,, made of PVC they
are l-i-gÍ|Í̂ jaŜ Jac|¿eap; pipes may also be used. Loading is
normally 9 j*~/tti* per m^ (m/hr) .

When used for upgrading existing sed imentat i or. tanks,
improved surface loading rates of 4—5 times may be
obtained, and it is important also to upgrade thf sludge
removal facilities to deal with the extra volume of
sludge. A typical layout of a plate clarifier is shown
in Figure 5.11,

-58-



RAW WATER

TILTED PLATE CLARIFIER

FIGURE 5.11



Rapid filtration is recommended only tor medium or
larger schemes where skilled operators «ill be-
available. Filtration can be considered as the final
polishing operation in water treatment. If the
proceeding units are operating correctly, about 95^ of
the impurity load will have been removed from the water
before it reaches the filters. Although overall
purification resulting from the filters is small the
process does ensure that the clarity of the treated
water is to a high standard ,

For filtration the choice is between slow sand filters
for (gravity operation) and rapid sand filter (gravity
or pressure filters). Rapid filters must be provided
with efficient coagulation and sedimentation
pretreatment (for water with turbidity in excess of
10-20 units).

A comparison of characteristics of the main types of
filters is shown in Table 5.1 and Figure 5.12 shows the
main features. A. typical design layout is shown in
Figure 5.13,

Common criteria for rapid gravity filters are:

At least 2 filters to be provided.
Influent turbidity 20 units after pretreatment
Unit area Up to 140 m 2

Filtration rate 120-3G0 m3/m2d
Head loss • Up to 2.5 m
Filter run 1—7 days
Washwater consumption 1—(>% ot filtered water
Depth of filter 0^,3-0.6m gravel, 0,6-1.0m stratified

sand
Gravel graded from 2—50mm over depth of layer.
Sand specification;

0.4-1.2 mm Effective Size <ES>
1.5-2.0 mm Uniformity Coefficient (UC)

or pa^i^^^pwesh <lmm>
reta i tied ̂30 mesh (0. 5mm )

Minimum depth of water when operating — lm
Maximum inlet velocity — 0.6 m/s
Minimum ratio underdrain area to filter area - 0.003
Backwash velocity — 5—10 mm/s
Minimuta backwash time — 5 min.

Wash water tank Provide for 2 or minimum of 1
filter washes of 10 mins each.
Should be capable Î of being
refilled in 60 min. j

-60-



: .!•; '. :.. i

i1. '. <;r i •:•• ¡. i -vs o ) S a n d F i li <-!•>.•

RAPID FILTER
CHARACTERISTIC SLOW FILTER ¡GRAVITY PRESSURE

'F iltration rate
!

I Size of bed

Depth of bed

Effective size
of sand

Uniformity
coefficient
I
¡Head loss

^ W Length of run

Method of cleaning

Wash water
consumption

Penetration of
suspended solids

Pretreatwent by
Coagulation

Direct on main use

Eas ily extended

Covered
construction

Visible operation

Capital cost
I
¡Operating cost

Large (2000 mz)

300mm gravel, lm
sand unstratified

0.35 mm

2.5

Up to 1 m

20-90 days

Scraping off top
layer and washing

0.2-0.62: filtered
water

Superficial

No

No

No

No

Yes

Higher

Low

120-360 »3/mZd

Small (100 mz)

500mm grave1, O.7-1.0m
sand s t rat i f i ed

0.4-1.2 mm

1.7

Up to 3 »

1-7 days

Backwash with air
or mechanical scour

filtered water

Deep

Yes Yes-

No

No

Optional

Yes

High

High

Yes

Yes

Yes

No

Medium

Higher

-61-



INLET

DRAIN

OUTLET'
BACKWASH-

JTV/L I WASH WATER TROUfcH

\

' . ' • . ' . /

-. ' ' . - ' « * . ¿ • * , * • - ' : ? * . " . •'. ••• . • • • . . ; % » * > • . * • • • ;

STRATIFIED SAND O.S TO U3m

GRAVEL 0.2 TO 0.5m

UNDER DRAIN

SECTION

n n
Ü

i !

li

-WASH WATER TROUGHS

•UNDER DRAINS

GRAVITY TYPE - P L A N

DRAIN

BACK WASH - C = î = -

INLET

PRESSURE VESSEL

• ' I - - - I f '

-STRATIRED SAND

ROTATING HOLLOW
-BACKWASH ARMS

-GRAVEL

UNDER DRAINS

OUT LET

PRESSURE TYPE

'RAPID SAND FILTER
MAIN FEATURES

FIGURE 5.12

- 6 2 -



S A N D ; ..••.'•"

GRAVEL

. INFLUEN1

SECTION B B

»

PERFORATED LATERALS

SECTION A A

^-BACKWASH CONNEQED
10 RISING MAIN

DITCH FOR
BACKWASH
WATER

INFLUENT.

PLAN

RAPID FILTER
TYPICAL DESIGN

FIGURE 5.13

-63-



A u >; i 3 i a r y s e o u r - 1 e c 1 i .-i 11 i e a 1
rev/ Hiin.

before
20-35 kX'/ro

r.:* k e i n s a n d 1 -1 0
25

for several.
backw.nshing,

Surface

minutes
pressure
wash by

additional 1 — 20 mm/s jetted onto
surface of sand at 150—450
kN/»2,

Head loss in wash water syste» 8—15 HI

Wash water troughs— Should be clear of expanded .sand
with maximum horizontal spacing
of 2m. Top of troughs should be
level and dimensions such that
maximum flow can be carried with
50 HIMI free board.

Velocity in washwater
outlet -2.4-3.6 m/s

Length/width ratio -1.25-1.33
Minimum depth
Controls

—2,5 m
sampling taps
loss of head gauge
rate of flow cjontrol
rate indication for
line
sand expansion gauge.

washwater

Should consist of a central manifold with laterals
either perforated on their underside or having umbrella
type strainers on top (also other types such as porous
plate may be used). Typical criteria, are as follows:

Minimum dia, of
underdrains
Dia. of perforations

— 20 cm
— 6 to 12mm (staggered at a

slight angle to vertical
axis of pipe)

fF Îpërïbration along laterals:
— 7,5 cm for

6mm ; 20cm
of 12mm

perforation of
for perforation

Ratio of total area of perforation to total cross
sectional area of laterals; 0.25 for 6 mm size;

0,50 for 12 mm size.

Ratio of total
filter area: .

area of perforation to the entire
- 0,003 *

- 6 4 -



Length/d * tiiiieter ratio oí i aterá i
-60: 1

Max. spacing of laterals: 30 cm
Cross sectional area of manifold: 1.5 to 2.0 times

the t ota 1 a r e a o t"
latera Is

Velocity of filtered water outlet: 1,0 to 1,8 m/s

1 er s

Until recent years, most rapid sand filters were
designed for a rate of 120 m /d/m*. Some health
authorities were convinced that unnecessary risk was
involved in exceeding this rate. Now, rates two or
three times as high are becoming quite common. In some
cases, successful experience has been demonstrated with
rates far higher than that. There are a number of
reasons for such a great difference. Most important is
perhaps the change in filter media. However, better
preparation of the water ahead of filtration, including
the use of chemical polymers, is another important
reason.

Where the capacity of the piping, channels, and other
structures in the plant has made it hydraulically
possible, many older plants have been substantially
increased in capacity simply by rebuilding the filters
to take advantage of new technology. Although this
usually means complete rebuilding starting with the
underdrain system, it can often be done entirely with
local materials and labour and therefore costs much less
than building an addition to the plant. One important-
lesson here is to design new facilities with plenty of
extra hydraulic capacity in order to take advantage of
such advances in technology.

The conventional
an effective size
of 1,5—2.0. This
after backwashing,
the top and the
filter bed. Thi
effective use of
this problem of
been proposed, no
filters, and <ii)
fi Iters.

rapid filter generally uses sand with
of 0,6 mm and a uniformity coefficient
results in stratification of the media.